22. COMPLETE KNOCKDOWN DRAWINGS & PARTS LISTS

Description Page
Up Column Ass’y 76
Spindle Set Ass’y 78
Down Feed Unit Ass’y 80
Crossfeed Ass’y 83
Longitudinal Handfeed Ass’y 85
Cylinder Set Ass’y 88
Hydraulic Ass’y 90
Balance Structure Ass’y 94 -
AGS 2448 Front Casting Structure ‘ 96
AGS 2480 Front Casting Structure 98

Note: WHEN ORDERING PARTS, PLEASE MENTION:
MACHINE MODEL & SERIAL NUMBER.
INDEX NUMBER.

PART NUMBER AND NAME.

YEAR OF PRODUCTION.

QUANTITY.

N



0 W0 0N W

pe [ S3-1 JvoLt
TIME MAGNETISM
oy,
S3-1 S3-3

INDICATOR

O

PL1

POSITION
SETTING

o]

CROSS FEED

iy o

[

VR

VAL, CIRL

% POWER

YL-1

CIRCUIT POWER

AW

DOWN

SU RIFACE
RS GRINDER
AVAVAVYAVA

9

IWVIOVIA DL TE SLT ANV TANVd TOYINOD HVO08Y /81T 'L



2448/2480AH LAYOUT OF MAIN ELECTRICAL BOX

1
- . o —
NEB IS i oIl
1=

|
MSA MS1 M32 M33 MS2 M37 M33 MS3 ]
- P + - ~ P ~ -
OL-5 OL-1 OL-2 | oL-2 OL-1 0L-5

PLC

]
2]
:

S N U T T T O T O A A T
I 1717203 TaTsTsl715 [s iolrikal
FR1 NFBZ
ss
UNIT
3P4 Tr. 1PH Tr.
L_A_AAJ LA_A_A\.J
m rvw~]
TR TR2

m TB3

(R R FEE L R R

TR2

o
-
=3
Q

EFEE] FEEEELE R FEFE R R E



2448/2480 AH CONTROL PANEL & ELECTRIC PARTS DESCRIPTION 1/2

31

INDICATE LAMP OF POWER SOURCE.

PB1

PUSH BUTTON "ON" OF CONTROL CIRCUIT SOURCE WITH INDICATE LAMP (IL0).

PB2

PUSH BUTTON "OFF* OF CONTROL CIRCUIT SOURCE.(ALSO AS A EMERGENCY STOP). |

PB3

PUSH BUTTON "ON" OF SPINDLE MOTOR WITH INDICATE LAMP(ILI).

PB4

PUSH BUTTON "OFF" OF SPINDLE MOTOR.

PBS

PUSH BUTTON "ON" OF HYDRAULIC PUMP WITH INDICATE LAMP(IL.2).

PBé

PUSH BUTTON "QFF” OF HYDRAULIC PUMP.

PB7

PUSH BUTTON "ON" QF COOLANT OR DUST-SUCTION WITH INDICATE LAMP(TL3).

PB8

PUSH BUTTON "OFF” OF COOLANT OR DUST-SUCTION .

PBS

PUSH BUTTON FOR SPINDLE HEAD RAPID UPWARD. (ONLY S2 SWITCH CHOOSE ON
MODE IS WORKABLE)

PB10

PUSH BUTTON FOR SPINDLE HEAD RAPID DOWNWARD.(ONLY S2 SWITCH CHOOSE ON
MODE IS WORKARLE)

PB11

PUSH BUTTON FOR SPINDLE SEAT FORWARD.

PB12

PUSH BUTTON FOR SPINDLE SEAT BACKWARD.

BB1S

PUSH BUTTON"OFF" FOR AUTO CROSS-FEED STORKE SETTING.

PL1

INDICATOR OF AUTO CROSS-FEED STORKE SETTING CONDITION.

Sl

MULTI-SELECT SWITCH OF OPERATION MODE.

VARIABLE SPEED OF AUTO CROSS-FEED.

S2

SELECT SWITCH OF RAPID UP&DOWN OR SURFACE GRIND.. |

S2-1

SURFACE GRINDING MODE.

S2-2

SPINDLE HEAD RAPID UP&DOWN MODE.

S3

SELECT SWITCH FOR CHUCK MAGNETIC OR DEMAGNETIC CONTROL.

S3-1

INDICATE LED OF STRENGTH OF MAGNETISM.

532 VARIABLE RESISTANCE FOR DEMAGNETIZE TIME ADJUSTING.

$3-3 VARIABLE RESISTANCE FOR STRENGTH OF MAGNETISM ADJUSTING.

MS0 MAGNETIC CONTACTOR FOR CIRCUIT CONTROL SOURCE.

Ms] MAGNETIC CONTACTOR FOR HYDRAULIC PUMP MOTOR.

MS2 MAGNETIC CONTACTOR FOR SPINDLE MOTOR.

%?j MAGNETIC CONTACTOR FOR SPINDLE SEAT CROSS-FEED MOTOR.

MS5 MAGNETIC CONTACTOR FOR COOLANT OR DUST-SUCTION MOTOR.

MS6 MAGNETIC CONTACTOR FOR LUBRICANT PUMP.

%&éé MAGNETIC CONTACTOR FOR. SPINDLE SEAT UP&DOWN MOTOR.

M1 HYDRAULIC PUMP MOTOR.

M2 SPINDLE MOTOR.

M3 SPINDLE SEAT FORWARD&BACKWARD CONTROL MOTOE.

M4 COOLANT&DUST-SUCTION MOTOR.

M5 SPINDLE SEAT UP&DOWN MOTOR.

LS! APPROXIMATE SWITCH FOR AUTO CROSS-FEED TRIGGER SIGNAL.

g%g é APPROXIMATE SWITCH FOR SETTING STROKE OF AUTO CROSS-FEED.

Iigg LIMIT SWITCH FOR MAX. TRAVEL OF SPINDLE SEAT.

OL1,0L2

OL3,0L4 CURRENT OVERLOAD.

OL5.0L6

1PH tr. 1 PHASE TR.(FOR CONTROL CIRCUIT &EM.CHUCK POWER SUPPLY. AND POWER OF
FAULT SIGNAL OF SERVO DRIVER ).

3PH 1. 3 PHASE TR.(FOR SPINDLE SEAT RAPID UP&DOWN AND CROSS-FEED,LUBRICANT

PUMP.PAPER FILTER MOTOR).




ECTRIC DIAGRAM

T
i

8.2448/2430AHD CONTROL PANEL AND ITS EI

32

1Hd

N
§
1 DONLLLAS
4 NOLLISOd

B IX X

[A0]

AATALL TN

NMOA
NIDTHO NMOd J41.S ASUTAVIL MO'Is
dadol w Tyad | |z ad

LASHA

TR T

dn
ASHAAVYL MO'IS

NAMOd
HSMHAVLL AldvY

vdd

UMOd LINDAUID

ORITANWTINVd "TOMILNOD AIIVOSrY/8rrl

ISYHAVIL AIdVH

d d1Ls
A S RS

M AR e L et

[-¥ td

; v
: |
: ‘
4 W
A ¥
RN

g2dd:

NOILLISOd "TdHHM ONIANRD 40 AVTJSIA

FATTOULNOD YHLOJWODOUI TN UANTIO TOVRNS

S — §<205< ONLLLIS DNILLLIS
@ : ) _ LNO WAVdS SHALL dda1
..,w.” T 4d | -} SUdD i W [ B

7 ZLINN

AYMOd

7 LIND




2448/2480AHD LAYOUT OF MAIN ELECTRICAL BOX 1/2

|
&
&
&
&

3

EeE
5

2| |F3| [r4| |F3| |FE| |F7 EIEIES [lvw]m]c]o]v]w]

-
23}
[
@]

BE

BEE
2
2
5
b
£
Z
2

E

 ERIEE
(30}
s
[N
3l
(@2
3
~1
e
._]
O

[

SHARP JW-10 | _
JW-1424K ' Lo
(PLC) S8R

Bh;
-1
A3
wn
£ (@]
N
A
(%]
%
A
A
._.]
e

&)

%)
=
1]
(o8]
—

2l

A
L"QJ

[SIEEIS)
tA[ e O

L1L2L3 ROSGTO RO TO ROV TO RISITI 124

(o4
=
~1
(V.1

=

ULT T

:

[ ST

MS3 MS5 MS7

\S|ta
—— 3

4

=

n

W
& —i— &
Moo

Lo

T2-0 - =N\ — %
2
L=

00 —N\A —
o
8)]
[}

13 06—\~ e
Z
w
(e

[ VA Ve -

OL-9 QOL-5 QL-6
U3 vV3w3 U5 V5 WS U6 V6 W6

ZHEE

RREEN

-3

TB6

o]

ROSITO RCSOTO ROSOT0

[§°]
(oY

ta
-

RST T . - ==
T T

4
: |
MS O i NET |
3
2

~3
flis

MS1

"X]
los]
o
(%}

lcooL FANl T2

LT,’U‘T_"" l |

OL-1 U777 w1 ROSOT 1 G
T2 VI W2 TLVI W1 b=

i
1 &)

=

93]

~J
12 G- AN~ )

O A
&

|

3
!
8
=

E

»a[mrﬂ
— | |

2ol

|

i
o

TB3 TB2 TB1

baluiujm;’r;\a‘re{us vajuﬂ (=3 1&}6{2‘6}‘6[&!1.;14(’}3 '13('13E?(AA_{E [c LG }U’I"ﬂj'ﬂ’l\ [UBTVE{HB[GJEL}VL{"_XJ W R X 3 g": { G}

4efold

g

EEN

ol BIGHIEIE
|
!
|
1
|
|
|
!
|
|
|
|
|
i
|
|
!
|
|
{
|
i
|
1
|
!
1
|
!
|
|
|
|
|
|
l
|
|
n
|
!
!
|
|
|
|
|
|
i
|
1

N

ROOTO ROSOTO

MS?2
55
CL-2 5

T2VZ W2

[ )
&
a
=
[}
(&)

6

|

|

) |

&4 |

! !

: Le
MS13

; T

b s |

|

|

E
O

MS1

&4
MS12 :L[-

Sevp g
[}

U?f”’&“ UBVS W8 63 56  wsus s 61
s a Y A

REMI : [F THE SPINDLE MOTOR OR HYDRAULIC PUMP MOYCR IS OVER 20 HP
35 THE WIRE CONNECT OF MOTOR IS USED Y-A CONNECTION



2448/2480AHD LAYOUT OF MAIN ELECTRICAL BOX 2/2

BB

t—

TBS
3V [ 1 122
A |2 =120
UT-920 A 13 e170
B |4 =121
B [5 e171
l c |6
o |7
g;io " DGND | 8 Fe123.L
, =
MT- F
19 LS+ 1-45 E'?:;I;: 191
POWER COM}»180 - L
SUPPLY S st AGND | 12 =
VCOM+42 ANALOG| 13 [» 116
J =, 43 +12V | 15
107 108 TAKT
COM
CHO
L.F =
1%5 106
51 7 S
NN s
R1 R2
&7 T 2l
TR0 121721
e &8 47 7 12
—
MSO MS9 % MS9
KRR 101 162 2 105 105
TB7

CH1 L
113 114 111 112 116 117 1187119

N~

4§ 6 3 7 & 10 15 16

SERVO DRIVER

R S E A 2
¥ ¥ v v v
103 104 G 125 126

Mzs } G {69 [70[57]sﬂ R9IT9I 146-[47 [ml[wz—[mﬂms[ 1 [z [ 4 I 5 [25T7L1721 ]

UPPER SWITCH : 44,45

ENCODER FEEDBACK
A C H K N R L
Green | White | Black | Red | Brown |Yellow| ==
120 121 122 123 170 171 124
CHA. | CHB. | +3V | GND. | CHA | CHB | CASE

LOWER SWITCH : 180,181

| INFEED SWITCH : 42,43

36



24482480 AHD CONTROL PANEL & ELECTRIC PARTS DESCRIPTION 12

LL | INDICATE LAMP OF POWER SOURCE,
PBa | PUSH BUTTON "ON” OF CONTROL CIRCUIT SOURCE WITH INDICATE LAMP (IL0).
PBb PUSH BUTTON "OFF" OF CONTROL CIRCUIT SOURCE.{ALSO AS A EMERGENCY STOP).
s1 SWITCH OF HYDRAULIC MOTOR .
sz SWITCH OF SPINDLE MOTOR.
s3 SWITCH OF HYDRAULIC PARALLEL DRESSER PUMP .(OPTION ACCESSORY)
54 SWITCH OF COCLANT PUMP.
s5 SWITCH OF CROSS-FEED MANUAL OR AUTO MODE.
36 RETURN SWITCH OF CROSS-FEED. |
s7 SELECT SWITCH OF SURFACE OR PLUNGE MODE. |
VR VARIABLE STEP SPEED OF AUTO CROSS-FEED MODE.
PB1 | INDICATOR OF AUTO CROSS-FEED STORKE SETTING CONDITION.
CPBa PUSH BUTTON “ON" OF MICROCOMPUTER CONTROL.
CPBb PUSH BUTTON “OFF" OF MICROCOMPUTER CONTROL. J
opR PUSH BUTTON OF ORIGIN RETUN ( TO SET THE WHEEL HEAD RETURN TO REFERENTIAL
ZERO POINT).
RPB. PUSH BUTTON OF ZERO RESET (TO SET THE L.D.D0 TO REFERENTIAL ZERO POINT).
T | IS N OO YO0 MG LR TS A O
| LDDO LED DISPLAY OF GRINDING WHEEL REFERENTIAL POSITION.
| LDDI LED DISPLAY OF FEEDS SETTING (SETTING NUMERAL UNIT).
LDD2 LED DISPLAY OF FEEDING TIMES ( AUTO MODE).
LDD3 LED DISPLAY OF SPARK OUT TIMES ( AUTO MODE). |
| cpst DIP SWITCH OF FEEDS SETTING.
CPS2 DIP SWITCH OF FEEDING TIMES.
CPS3 DIP SWITCH OF SPARK OUT TIMES.
A TG WA R (R T T
PB2-1 PUSH BUTTON OF DRIVING THE WHEEL HEAD RAPID TRAVERSE UP.
PB2-2 PUSH BUTTON OF DRIVING THE WHEEL HEAD RAPID TRAVERSE DOWN.
PR3-1 PUSH BUTTON OF DRIVING THE WHEEL HEAD SLOW TRAVERSE UP.
PB3-2 PUSH BUTTON OF DRIVING THE WHEEL HEAD SLOW TRAVERSE DOWN.
PRAL ?IEJSSII:{BUTTON OF DRIVING THE WHEEL HEAD STEP UP ( THE QUANTITY IS SETTING BY
BRA | ggg;; SBngjTON OF DRIVING THE WHEEL HEAD STEP DOWN ( THE QUANTITY IS SETTING
st | SELECT SWITCH OF MICROCOMPUTER OR ROTARY HANDLE CONTROL.
(CMICROCOMPUTER CONTROL. P-ROTARY HANDLE CONTROL).
cs2 SELECT SWITCH OF MULTIPLE OF 1, 2, 8 UNIT OF ROTARY HANDLE CONTROL.
LP.G.H ROTARY HANDLE OF PULSE GENERATOR.

REMILIT IS ALSO A INTERRUPTER, WHEN SOMETIME THE “PB” IS PRESSED,THE USER CAN
37 INTERRUPT THE FUCTION ANYTIME BY PRESSING THE “PB1”



2448/2480 AHD CONTROL PANEL & ELECTRIC PARTS DESCRIPTION 2/2

MS0 MAGNETIC CONTACTOR FOR CIRCUIT CONTROL SOURCE.

MS1 MAGNETIC CONTACTOR FOR HYDRAULIC PUMP MOTOR.

MS2 MAGNETIC CONTACTOR FOR SPINDLE MOTOR.

ﬁgﬁ MAGNETIC CONTACTOR FOR SPINDLE SEAT CROSS-FEED MOTOR.

MSS MAGNETIC CONTACTOR FOR COOLANT.

MS§ MAGNETIC CONTACTOR FOR LUBRICANT PUMP.

MS7 MAGNETIC CONTACTOR FOR HYDRAULIC PARALLEL DRESSER PUMP.

MS9 MAGNETIC CONTACTOR FOR POWER OF SERVO DRIVER & NC CONTROLLER.

MS10 MAGNETIC CONTACTOR OF Y-A STARTING&RUNNING CONNECT FOR HYDRAULIC

MS11 PUMP MOTOR 1S OVER 20 HP.

MS12 MAGNETIC CONTACTOR OF Y-A STARTING&RUNNING CONNECT FOR SPINDLE MOTOR

MS13 1S OVER 20 HP.

RLR2R3 AUXILIARY RELAY FOR NC. CONTROL SYSTEM.

NFB NO FUSE BREAKER FOR MAIN POWER SUPPLY,

NFBI NO FUSE BREAKER FOR POWER OF MICROCOMPUTER.

NEB2 NO FUSE BREAKER FOR POWER OF ELECTRIC MAGNETIC CHUCK.

NFB3 NO FUSE BREAKER FOR POWER OF SERVO DRIVER. |

Ml HYDRAULIC PUMP MOTOR. T

M2 SPINDLE MOTOR. ]

M3 SPINDLE SEAT FORWARD&BACKWARD CONTROL MOTOR. ;

M6 COOLANT PUMP MOTOR. E

[ M6 | LUBRICANT PUMP
L Ls1 | APPROXIMATE SWITCH FOR AUTO CROSS-FEED TRIGGER SIGNAL.

e APPROXIMATE SWITCH FOR SETTING STROKE OF AUTO CROSS-FEED

%gé LIMIT SWITCH FOR MAX. TRAVEL OF SPINDLE SEAT.

OL1,0L2 3

OL3.0L4 CURRENT OVERLOAD. :

OL5.0L6 !

F1F2F3 . ?

FAF5FaF7 | T OSES 1

IPH i1 1 PHASE TR.(FOR CONTROL CIRCUIT &EM.CHUCK POWER SUPPLY. AND POWER OF

: FAULT SIGNAL OF SERVO DRIVER ). 1

3P1 12 3 PHASE TR.(FOR SPINDLE SEAT RAPID UP&DOWN AND CROSS-FEED,LUBRICANT 1
o2 PUMP.PAPER FILTER MOTOR).

IPH 3. 1 PHASE TR.(FOR SERVO MOTOR DRIVER).. |

S.SRUNIT | CROSS-FEED MOTOR CONTROL UNIT. E

38


acer
Text Box
38


Up Column Ass’y

7€




UP COLUMN ASS'Y

(2448,2480 SERIES)

Index No. Parts No. Parts Name Qty
1. 2448-313A Column Rear Cover 1
2. W1/4" X1/2"L Round Head Screw 8
3. W1/4 " X3/4"L .Socket Head Cap Screw 4
4. 2448-314 Column Upper Cover 1
5. 2448-301 Column 1
6. 2448-316 Dust Shield 1
7. 2448-318 Dust Shield 8
8. 2448-317 Dust Shield 1
9. W3/16" X1/2"L Round Head Screw 2
10. W3/16 " X 1/2"L Round Head Screw 2
11. 2448-325A Tapper Plate 3
12. W1/8" X4 "L Adjusting Screw 3
13. w.3/8" Nut 6
14. 2448-315 Shield Guide 2
15. W1/4" X112 "L Socket Head Cap Screw 28
16. 2448-202 Head A (Spindle Seat) 1
17. 2040-320 Dust Shield 1
18. W3/16" X1/2"L Fixed Dust Shield 2
19. 2448-319 Dust Shield 1
20. W3/16 " X1/2"L Round Head Screw 2
21
22, - W 12 1/2"L Hexagonal Head Cap Screw 5

17

OP2448eS




Spindle Set Ass’y




SPINDLE SET ASS'Y
(2448,2480 SERIES)

Index No. Parts No. Parts Name Q'ty

1. 2040-107 Spindle Cover (Fornt) 1

2. 2040-105 Spindle Cover (Front) 1
3. 2040-106 Spindle Nut 1
4. B7210 P4 Bearing 4
5. 2040-108 Spacer 2
6. 2040-109 Spacer 2
1. 2040-104 Spindle Shaft 1
3. 2040-103 Spindle Houshing 1
. e -
10. 2040-112 Spindle Cover (Rear) 1
11. 2040-110 Spacer 1
12. 2040-111 Spindle Nut 1
13. 1632-111 Coupling 2
14. 10HP*4P Spindle Motor 1
15. 10*8*35L, Key 1
16. 1632-113 Rubber Coupling 1

79

Op24480l




Down Feed Unit Ass’y

80



DOWN FEED UNIT ASS'Y

(2448,2480 SERIES)
P. 10F2
Index No. Parts No. Parts Name Q'ty
1. - 1020-728 Hand Grip 1
2. 1020-729 Cap Nut 1
3. 1020-714 Hand Whesel 1
4, 2448-254 Graduation Dial 1
5. 2448-253 Graduation Dial Holder 1
6. 2448-255 Bearing Cover 1
7. B6204Z Bearing 2
8. 2448-256 Spacer 1
9. 2448-257 Spacer 1
10. 2448-227 Dial Holder 1
11. 2448-432 Locking Nut 1
12. 2448-437 Gear 1
13. B6005Z Bearing 2
14. 5%5%20 Key 1
15. 2448-211 Shaft 1
16. 5%5%15 Key 1
17. 2448-212 Bracket 1
18. AN-10 Lock Nut 1
19. 2448-232 Gear 1
20. 2448-233 Bearing Cover 1
21. B6210Z Bearing 1
22. 2448-234 Bracket 1
23. 2448-234-1 Spacer 1
24, NA4911UU Neddle bearing 1
25. R-80 Snap Ring 1
26. 2448-235 Shaft Pipe 1
27. 2448-236 Transmission Nut 1
28. 2448-241 Locking Nut 1
29. B6207 Bearing 1
30. 2448-216 Bracket 1

81




DOWN FEED UNIT ASS'Y

(2448,2480 SERIES)
' P.20F2
Index No. Parts No. Parts Name Q'ty

31. 2448-217 Transmission Shaft 1
32. B7205 Bearing 2
33. 2448-218 Worm 1
34. 2448-220 Bearing Cover 1
35. B51306 Thrust Bearing 1
36. 2040-210 Lock Nut 1
37. 2448-222 Worm Gear 1
38. 2448-221 Shaft 1
39. 2448-223 Bearing Housing 1
40 B7206 Bearing 2
41. AN-06 Lock Nut 1
42, 2448-225 Bearing Cover 1
43. 2448-240 Coupling 1
44, 2448-210 Bearing Housing 1
45. NTB5578 Niddle Bearing 1
46. 2448-207 Worm Gear 1
47, 2448-239 Lead-Screw Nut 1
48, NTBS5578 Niddle Bearing 1
49. 2448-238 Down Feed Lead-Screw 1
50. TAS525 Niddle Bearing 1
51. 6%6%25 Key 1
52. 2448-209 Bearing Housing 1
53. B6002Z Bearing 1
54, 2448-208 Worm 1
55. 24448-203 Motor Base 1
56. 1/4HP*6P(For AH Type) AC Motor 1

CN-400T(For AHD Type) | DC Servo Motor(400W) 1

82



Cross Feed Ass’y




CROSS-FEED ASS'Y

(2448,2480 SERIES)

Index No. Parts No. Parts Name Q'ty
1. 1020-728 Hand Grip 1
2. W 1/4"*5/8"L Socket Head Cap Screw 1
3. 2040-414 Washer 1
4, 2040-402 Nut 1
5. 1020-714 Hand Wheel 1
6. 2040-404 Graduation Dial 1
7. W 1/4"*1/2"L Socket Head Cap Screw 7
8. 2040-405 Dial Holder 1
13. 2448-432B Lock Nut 1
14, 2040-409 Washer 1
15. B5205 Bearing 1
17. 2448-435A Bearing Housing 1
18. W 3/8"*1"L Socket Head Cap Screw 15
19. 5*5*20L Key 1

20. 2040-439 Cross Feed Ball Screw 1
21. 2040-478 Ball Screw Nut Base 1
22. W 1/2m1 3/4"L Socket Head Cap Screw 4
23. 2448-439-1 Cross Feed Nut Of Ball Screw 1
25. W 5/16"*1 1/4"L Socket Head Cap Screw 6
27. R-52 Snap Ring 1
28. B 12057 Bearing 1
29. 2448-443 Bearing Housing 1
30. 2040-411 Timing Belt Pulley 1
31. W 1/2" Washer 1
32. W 1/2" Hexagonal Nut 1
33. P 3/8"*330H Timing Belt 1
34. 2040-413 Timing Belt Pulley Flange 2
35. 2040-412 Timing Belt Pulley 1
36. 5%5%25L Key 1
37. 2448-447A Cross Feed Motor Fixed Plate 1
38. 1/4 HP*6P Cross Feed Motor 1
39. 2040-442 Washer 1
40. 2040-440 Bearing Seat 1
41. B 2203 Bearing 1
42, R 40 Snap Ring 1
43, 2040-441 Set Spacer 1

Op2448e3




Longitudinal Hanfeed Ass’y

7/
1,
/N
% //, '//,7//
43, :-N /// | ////
i’ NI / 7// ////?// ‘_‘,2
) ‘Q\‘l ~ ; 7
¢'..’.‘ _\' -y ‘ J ‘l
\ .'\ i
| N,/
QS J "




LONGITUDINAL HANDFEED ASS'Y

(2448,2480 SERIES)
P. 10F2
Index No. Parts  No. Parts  Name Qty
1. 1020-728 Hand Grip 1
2. 1020-729 Cap Nut 1
3. 1020-714 Hand Wheel 1
4. 2040-521 Dial 1
5. 2040-523 Dial Holder 1
6. W 1/4"*3/4"L Socket Head Cap Screw 3
7. 2040-520 Spring 1
8. 2448-103 Base Plate 1
9. W 5/16"*10"L Socket Head Cap Screw 6
10. 2040-519 Sleeve 1
11. NTB-2035 Needle Bearing 1
12. 2040-505 Bush 1
13. 2448-505 Gear Housing Plate 1
14. 2040-517 Gear 1
15. W 1/4"*1/2"L Set Screw 1
16. 2040-513 Gear 1
17. 2040-512 Gear 2
18. e e -
15. 2448-504 Gear Housing Plate 1
20. 2448-506 Shaft 1
21. 5*5*40L Key 1
22. 2040-516 Power Plate 1
23. W 1/2" Washer 2

36



LONGITUDINAL HANDFEED ASS'Y

(2448,2480 SERIES)
P.20F2
Index No. Parts No. Parts Name Q'ty
24, W 1/2" Hexagonal Nut 2
25. 1020-N805 Spacer 2
26. 2040-514 Spacer 1
27. 2040-524 Gear 1
7 e -
29. 2040-511 Gear 1
30. 2040-515 Shaft 1
31. W 5/16™*1"L Socket Head Cap Screw 4
32. 2040-510 Gear 1
33. W 1/4" Washer 1
34. W 1/4"*1/2"L Socket Head Cap Screw 1
35. 2040-509 Shaft 1
36. 2040-508 Washer 1
37. 2040-507 Gear 1
38. B6203Z Bearing 2
39. R-40 Snap Ring 1
40. 2448-114 Rack 1
41. W 3/8"*1"L Socket Head Cap Screw 3
R et [ —— -
43, B6003Z Bearing 2

87




Cylinder Set Ass’y

38



CYLINDER SET ASS'Y

(2448,2480 SERIES)

Index No. Parts No. Parts Name Q'ty
1. W 3/4" Hexagonal Nut 4
2. 2448-610 Washer 4
3. 2448-609 Rubber Pad 2
4. W 1/2"*1 1/2"L Socket Head Cap Screw 8
5. 2448-611 End Bracket 2
6. 2448-604 Cylinder Brecket 2
7. 24438-608 Cylinder Clamper 2
8. W 1/2"*1"L Socket Head Cap Screw 4
9. LBH 25 Dust Seal 2
10. 30%25%9.7W Wear Ring 2
11. 2448-607 Oil Seal Bracket 2
12. USH 25 U -Packing 2
13, 2448-602 End Cover 2
14, G 45 O Ring 2
15. 50%45%9.TW Wear Ring 1
16. 2448-605 Piston 1
17. P44 O Ring 1
18. P21 O Ring 1
19. 2448-601(for 2448 series) Cylinder Pipe 1

2480-601(for 2480 series) Cylinder Pipe 1
20. .2448-603(for 2448 serics) Cylinder Rod 1
2480-603(for 2480 series) | . Cylinder Rod 1

|

89

Op2448el




Hydraulic Pump Unit Ass’y

N
£
o0
o9
= %
2 S
WA
-
w1




HYDRAULIC PUMP UNIT ASS'Y

(2448,2480 SERIES)

P. 10F3
Index No. Parts No. Parts Name Qty

1. SHP*4P Motor 1
2. VPNE-61-2-20 Pump 1
3. 1HP*4P Motor 1
4, VPVC-F12-A2-02 Pump 1
5. S5-2-100 Oil Filter 1
6. PS-06 Qil Filter 1
7. LS-7" Oil Level Indicator 1
8. AB-1163 Cover Of Oil Fill Cover 1
9. 2-1/2"*100KG Pressure Gauge 1
10. 2-12"*35KG Pressure Gauge 1
11. 1/4"PT Gauge Cock 2
12. CIT-15-05-10 Check Valve 1
13. CIT-03-05-10 Check Valve 1
14. EM-372 Manifold Board 1
15. EM-374 Manifold Board 1
16. E-97 Coupling 1
17. HRF-G06-1-10 Relief 1
18. EM-373 Oil Cooler 1
19. 1200*900*520 Tank 1
20. M12*40L Hexagonal Head Screw 4
21. SWMI12 Spring Washer 4
22. Cover Of Coupling 1
23, M5*12L Round Head Cap Screw 4
24. 1-1/4"PT*1-1/4"PT Connector 1
25. M12*30L Socket Head Cap Screw 4
26. 1-1/2"PT*1-1/2"PT Connector ( 90° ) 1
27. 1-1/2"PS Bushing 1
28. 1-1/2"PS Nut 1
29. 1-1/2"PS Zine-Plate Pipe 1
30. ST-12 Dust Rubber 1
31. M8*20L Hexagonal Head Screw 4
32. SWM8 Spring Washer 4
33. CP-2448-1-1 Cover 1
34. 55-2448-1-1 Asbestos Packing 1
35, Auxiliary Enhance Plate 1
36. M16 Nut 12

91




HYDRAULIC PUMP UNIT ASS'Y

(2448,2480 SERIES)
P.20F3
Index No. Parts No. Parts Name Qty
37. WM16 Washer 6
38. ¢ 50* p 16*%25H Rubber Pad 12
39. M16*110L Hexagonal Head Screw 6
40. EM-375 Plate Pad 2
41. 1-1/4"PT*1-1/4PH Asbestos Packing 2
42. M12*45L Round Head Screw 8
43, 1-1/4" with Oring-G40 Flange 2
- 44, 1-1/4"PT*1-1/4PT" Connector 2
45, 1-1/4"PT*300L(Slope) Zine-Plate Pipe 2
- 46, 1-1/2"PT(F)*1-1/2PT"(M) | Connector (90° ) 1
47, 1-12"PT(Fy*2PT"(M) Bushing 1
48, 1"PT*1"PT Connector 1
49, 1"PT Zine-Plate Pipe 1
50. 1"PT*1"PT Connector 1
51. 1/2"PT(F)*1/2PT"(M) Connector (90° ) 1
52. 172"PT(Fy*3/4PT"(M) Bushing 1
53. 172"PT*1/2"PT Zine-Plate Pipe 1
54. 1/4"PT*300L(slope) Zine-Plate Pipe 1
55. 3/8"PT*300L(slope) Zine-Plate Pipe 1
56. 2448-HP1 Holding Plate 2
57. 1"PT Zine-Plate Pipe 1
58. M12*45L Round Head Socket Cap Screw 4
59. 1-1/4" with Oring-G40 Flange 1
60. 1/4"PT*1/4"PT Socket 1
61. 2448-MP1 Pad Of Motor 2
62. SJT-15-3P Termunal broad 1
63. 2448-TB1 Cover Of Terminal broad 1
64. 1-1/4"PT Steel Pipe 1
65. 90° Pipe 1
66. 1-1/4" with Oring-G40 Flange 1
67. MI12*45L Round Head Socket Cap Screw 4
68. 12"PT(EY*1/2"PT(F) Connector (90° ) 1
69. 172"PT*1/2"PT Connector 1
70. 1"PT PT Plug 2
71. M8*110L Round Head Socket Cap Screw 4
72. 1/2"PT(F)*1/2"PT(M) Connector (90° ) 1

Q0



HYDRAULIC PUMP UNIT ASS'Y

(2448,2480 SERIES)
P.30F3
Index No. Parts No. Parts Name Qty
73. M16*50L Universal Connector (90° ) 1
74. 1"PT(M)*1"PS(F) Round Head Socket Cap Screw 4
75. ST-08 Dust-Rubber 1
76. 1"PT*300L(Slope) Zine-Plate Pipe 1
77. 3/4"PT* ¢ 22mm LE Connector (90° ) 1
78. 1/4"PT* @ 5/16 " LE Copper Connector 1
79. ¢ 5/16" Copper Pipe 1
80. 12 Zine-Plate Pipe 1
81. 1/4"PT* ¢ 5/16 " LE Copper Connector 1
82. 3/8"PT*¢p 12 LE Connector (90° ) 1
83. 3/8"PT*1/4"PT Connector 1
84. 1/4"PT PT Plug 1
8s. 1/4"PS Plug Screw 3
g6. 1/4"PT*1/4"PS Connector 3
87. MS5*65L Socket Head Cap Screw 2
88. SWMS Spring washer 4
89. M8*20L Hexagonal Head Screw 4
90. ST-08 Dust Rubber 1
91. 1"PT Zine-Plate Pipe 1
92. 1"PT(F)*1"PS(M) Universal Connector (90° ) 1
93. MS5*12L PT Plug 4
94, 2448C1 Cover Of Cooler 1
9s. M5*12L Round head Screw 4
96. 2448-AP1 Asbestos Packing 1
97. 2448-NP1 Name Plate 1
98. @ 2.5mm Rivet 4
99. 2448-HB Hang Bar 4
100. 1/2PT" PT Plug 1
101. 1/2PT" Socket 1




BALANCE STRUCTURE ASS'Y

94



BALANCE STRUCTURE ASS'Y

(2448,2480 SERIES)

Index No. Parts No. Parts Name Q'ty
1. 2448-101 Spindle seat 1
2. 2448-347 Chain Link 8
3. @ 5/8” Chain wire 4
4. 2448-348 Shaft Of Chain Sproket Wheel 1
5. 2448-349 Chain Sproket Wheel 1
6. 6003ZZ Bearing 1
7. R35 Snap Ring 8
8. 2448-350 Washer 1
9. 2448-341 Base Of Chain Sproket Wheel 2
10. S17 Snap Ring 2
11. 2448-340 Supporting Frame 3
12. 2448-314 Supporting Plate 3
13. 2448-353 Supporting Plate 6
14. 2448-345 Chain Link 2
15. 2448-346 Adjusting Screw 28
16. 5/87 Nut 1
17. 2448-351 Balance Block 1
18. 2448-360 Pad Of Balance Block 2
19. 2448-343 Guide Base Of Balance Block 1
20. 2448-359 Bush 2
21. R47 Snap Ring 1
22. 2448-342 Base Of Guide Bar 5
23. 2448-244 Guide Bar 1
24. 2448-354 Fixed Plate 2

95

OP2448e10




AGS 2448 FRONT CASTING STRUCTURE

l
IO,
©rh

————————n)

5
.'. ; . i
X -
I} == 101 o
O &) J1e o0t
i »

- .'

AGS-2448
®
—
g

96




AGS 2448 FRONT CASTING STRUCTURE

Index No. Parts No. Parts Name Q'ty

1 2448-358 Cover for Balancing Assembly Iset
2 3468-366 Upper Column Locating Plate ]
3 2448-368 Cover Guiding Rail ' 2
4 2448-367 Accordion Column Cover ]
S 2448-303 Wheel Guard 1
6 2448-537 L-Accordion Column Cover 1
7 2448-536 Cover Guiding Rail 2

8 2448-526 Back Splash Guard Plate 1 set
9 2448-106 Left Splash Guard 1
10 2448-108 Splash Guard Plate 1
11 2448-107 Right Splash Guard 1
12 2448-501 Working Table 1
3 2448-503 Table End Cover 2
14 T1512-307 Table Dog Guide Rail 1
15 2448-113A Lower Table Cover 2
16 2448-116 Direction Control Valve Cover 1
17 2448-119 Left Adjusting Dog 1
18 2448-120 Right Adjusting Dog 1
19 1020-616 Directional Control Valve 1
20 2448-103-2 Hydraulic Valve Cover 1
21 2448-103-1 Crossfeed Front Cover 1
22 2448-103-1 Crossfeed Front Cover 1
23 2448-132 Lubrication Tank 1
24 2448-101 Machine Base 1

97



15

AGS 2480 FRONT CASTING STRUCTURE

25

- 403

= I T T
(h

17 13

AGS-2480

13

25
(T T

as

98




AGS 2480 FRONT CASTING STRUCTURE

Index No. Parts No. Parts Name Q'ty

1 2448-358 Cover for Balancing Assembly lset
2 3468-366 Upper Column Locating Plate ]
3 2448-368 Cover Guiding Rail 2
4 2448-367 Accordion Column Cover ]
5 2448-303 Wheel Guard 1
6 2448-537 L-Accordion Column Cover 1
7 2448-536 Cover Guiding Rail 2

8 - 12448-526 Back Splash Guard Plate 1 set
9 2448-106 Left Splash Guard 1
10 2448-108 Splash Guard Plate 1
11 2448-107 Right Splash Guard 1
12 2448-501 Working Table ]
13 2448-333 Table End Cover Plate 2
14 T1512-307 Table Dog Guide Rail 1
15 2448-334 Lower Accordion Cover Support 2
16 2448-116 Direction Control Valve Cover 1
17 2448-119 Left Adjusting Dog 1
18 2448-120 Right Adjusting Dog 1
19 1020-616 Directional Control Valve 1
20 2448-103-2 Hydraulic Valve Cover 1
21 2448-103-1 Crossfeed Front Cover 1
22 2448-103-1 Crossfeed Front Cover 1
23 2448-132 Lubrication Tank 1
24 2480-101 Machine Base ]
25 2448-331A Accordion Way Cover 2






